3NIONZ OL




EXPLODED VIEW: BASE & PULLEY

DRAWING #: D1759

APPLICABLE TO: 20101

GROUP -

ITEM PART# QTY. DESCRIPTION
1 C2368 T BASE, MOUNTING
2 53407 1 GROUND CABLE
3 46911 4 MOUNT, (RUBBER)
4 25017 6  CAPSCREW, HEX HD.-3/8"-16 x 1/2"
5 22237 6  LOCK WASHER-3/8"
6 22129 9  LOCK WASHER-M8
7 A6479 1 SKID, RUBBER MOUNT
8 77603 2 SAFETYBOLT5/16"18 x 3 1/2"
9 22259 2 NUT, HEX-5/16"-18
10 52858 6  NUT, FLANGED LOCK-M8-1.25
1 51730 2 CAPSCR. HEX HD.-M8-1.25 x 60MM
12 29459 2 SPRING, BELT TENSION
13 75215 2 WASHER, SPRING CNTR.
14 73146 4 SLIDE (NYLON)
15 75209 2 SUPPORT, NYLON SLIDE
16 A8341 1 MANIFOLD, EXHAUST
17 90239 1 GASKET, EXHAUST MANIFOLD
18 40976 2 SOCKET HD. CAPSCR.,-M8-1.25 X 20 LG.
19 A6858 1 GASKET, COLLECTOR PAN
20 A8614 1 SKID, RUBBER MOUNT
21 75224-B 1 PULLEY, ENGINE
22 73106-B 1 PULLEY, ALT.
23 75216 1 BELT (POLY V 4L)-40"
24 49451 1 WASHER, PULLEY RETAINER
25 42633 1 CAPSCR., SOCKET HD. 3/8"-24 x 1" (GRADE 5)
26 39253 3 CAPSCR. HEX HD.-M8-1.25 x 20
27 A8250 1 CAPSCR. HEX HD.-3/8"-24 x 2"
28 56893 7 CRIMPTITE-#10-24 X 1/2"
29 A8615 1 BRACKET-FUEL PUMP
30 C1320 1 HOUSING, BLOWER
31 63036 3 CRIMTITE-#8-18 x 1/4”
32 A8694 1 SCREEN, SLIDE PAN
33 A8726 1 GASKET, BLOWER/PAN
34 75242 4  SPRING, GENERATOR SET MT
35 C4006 1 CABLE, BATTERY
36 A4456 2 3/8" SPECIAL LOCK WASHER
37 90475 1 FUEL PUMP
38 87769 1 FUELFILTER
39 AT7695 1 FITTING-1/8" PIPE TO 1/4" TUBE
40 A6922 1 FUEL TUBE, METAL
4 79246 2 CAPSCR. HEX HD.-M6-1.0 x 16
42 22145 5  FLAT WASHER-M8-5/16"
43 38150 3 FLAT WASHER-#8
44 A8010A 1 GASKET, BLOWER HSNG
45 77643 1 EXHAUST PIPE GASKET
46 75237 4 WASHER, SPRING RETAINER
47 D1741A 1 BOOT, STARTER CONTACTOR
48 90859 1 EXHAUST COVER PLATE
49 30340 6IN. HOSE, FUEL
50 A8594 1 PAN, SLIDE
51 A1658 2 SPECIAL LOCK WASHER, "
52 23152 2 CAPSCR. HEX HD.-3/8"-16 x 3/4"
53 A8475 3 SPECIAL LOCK WASHER, M5
54 45756 2 SCREW, TAPTITE-M6-1.0 x 10 LG.
55 22131 1 FLAT WASHER-M10
56 48031-C 2 CLAMP, HOSE
57 81105 2 NUT, FLANGE-5/16"-18 (SPECIAL)
58 66849 5  SCREW, TAPTITE M5-0.8 x 16 LG.
59 D1227 1 STARTER CONTACTOR
60 A8010 1 GASKET, BLOWER HSNG
61 2824 7 HHS #10-32 x 9/16” LG, TAP-R

DATE: 10/27/00

PART # QTY.  DESCRIPTION

62 131-74260 T STARTER CABLE

63 24114 2 HEXNUT-5/16"-24

64 D1741 2 BOOT, STARTER CONTACTOR
65 22152 2 LOCK WASHER-M4

66 22158 2 HEXNUT#10-32

67 AB531 1 PLATE, BLOWER SIDE

68 AB407 1 GASKET, BLOWER SIDE

69 22473 1 FLATWASHER %’

PAGE2OF 2



